SR  parts

Replaces Toro Commercial Walk Behind

ﬁn Walk-Behind Mower with 36in Fixed Deck - Models 30634,
30674, 30684, 30694, 30934, 30984, 39634, 39674, 39684,

~ 50004 39934 39984

36in Deck Parts

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




Replaces Toro Commercial Walk Behind

SR  parts

R B Walk-Behind Mower with 36in Fixed Deck - Models 30634,

Fmﬁc“' 30674, 30684, 30694, 30934, 30984, 39634, 39674, 39684,
~ 50604 39934 39984

36in Deck Parts
Item R&R OEM Qty Order
No Part No. Part No. Description Req Quantity
Rotary Blades
10 R105-7781-03 105-7781-03 Mower Blade - 18 in High-Flow 2
10 RRB3065-1802 0275105 Mower Blade - High-Lift 18 x 2.5in x 5/8 Mt Hole 2
Belts
20 R106-2740 106-2740 Belt-V 1
21 R110-4886 110-4886 Belt-V 1
22 R1-323630 1-323630 Belt-V 1
Tires
40 RCT5112491 1-323720 Tire - 13x6.50-6 Nhs (4 Ply) Carlisle Turf Master 1
Hoses
50 R103-2959 103-2959 Hose - Charge 1
Gauges and Controls
60 R1-513152 1-513152 Switch - Normally Closed 1
218-412,
32-8380,
61 R343060 22%3;8 lgnition - Key Set/2 1
63-8360,
94-2618
Other Parts Available
70 R108-6697 108-6697 Spindle Housing Assy 2
71 R108-6694 108-6694 Housing - Spindle 2
72 R119-7857 1 18;;;3 Bearing Ball 4

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




Replaces Toro Commercial Walk Behind

SR  parts

R B Walk-Behind Mower with 36in Fixed Deck - Models 30634,

Pmﬁcﬂ' 30674, 30684, 30694, 30934, 30984, 39634, 39674, 39684,
~ 50604 39934 39984

36in Deck Parts
Item R&R OEM Qty Order
No Part No. Part No. Description Req Quantity
73 RC-10025 32120-8 Ring - Retaining 2
74 R103-1330 103-1330 Guard - Bearing - Top 2
104-8301,
104-9301,
75 R104-8301 109-6658. Locknut - 3/8-16 Nylon Flanged 38
133-7570
76 R110-4888 110-4888 Washer - Spacer 2
77 R1-323529 1-323529 Tube - Spindle - Short 2
78 R103-2535 103-2535 Spacer-Guard, Bottom 2
1-323539,
79 R1-323539 103-2535 Spacer 8
80 R1-513208 1-513208 Washer - Spring 4
81 R1-800861 1-800861 Bolt - 5/8-18x8 Hex Hx GR5 2
82 R110-0754-01 110-0754-01 Baffle - Discharge 1
83 R110-6903-03 110-6903-03 Front LH Baffle 1
01-157-0170,
01-173-0608,
3231-2, :
84 R3231-2 3231-22, Bolt - Carriage 3/8-16 x 1 6
3231-28,
900063P
85 R110-0792-01 110-0792-01 Deflector 1
86 R110-0793-03 110-0793-03 Strap - Discharge 1
87 R119-6532-01 119-6532-01 Mounting Bracket - Deflector 1
88 R108-4052 108-4052 Spring - Torsion 1
89 R322-50 322-50 Bolt - Hx HD 5/16-18 x 7 1/2 1

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




Replaces Toro Commercial Walk Behind

SR  parts

R B Walk-Behind Mower with 36in Fixed Deck - Models 30634,

Pmﬁcﬂ' 30674, 30684, 30694, 30934, 30984, 39634, 39674, 39684,
~ 50604 39934 39984

36in Deck Parts
Item R&R OEM Qty Order
No Part No. Part No. Description Req Quantity
01-157-0440,
90 R3231-4 01-173-0612, Bolt - Carriage 3/8-16 x 1-1/2 4
3231-4
91 R116-0942 116-0942 Hydraulic Pump Assy - LH 1
92 R116-0943 116-0943 Hydraulic Pump Assy - RH 1
93 R98-3287-03 98-3287-03  Engagement Lever - Blade 1
94 R110-5547 110-5547 Control Lever Assy 1
1-603175,
120-9752,
95 R233-42 233-42, Knob 1
233-47
96 R103-1796 103-1796 Choke Cable - Push Pull 1
97 R103-6511 103-6511 Sheave-Transmission 1
98 R104-9838 Grip - Foam 2
99 R1-633131 1-633131 Yoke - Brake Linkage 1
100 R103-3060 103-3060 Knob - Tracking 1
101 R1-603903 1-603903 Spacer 2
102 R1-323245 1-323245 Spring - Compression 1
1-303105,
103 R282-2 2872 Yoke 1
01-188-0524,
22-12-BJKD, .
104 R3219-2 3219-2, Nut - 5/16-24 Zinc 2
915720
01-191-0524,
105 R3220-2 32202 Nut - Jam - 5/16-24 1

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




Replaces Toro Commercial Walk Behind

SR  parts
Rﬁn Walk-Behind Mower with 36in Fixed Deck - Models 30634,
30674, 30684, 30694, 30934, 30984, 39634, 39674, 39684,
~® 50504 39934 39984
36in Deck Parts

Item R&R OEM Qty Order
No Part No. Part No. Description Req Quantity

106 R32128-21 32128-21 Locknut - Flanged 3/8-16 Whiz Top Lock 1

01-166-0100,
01-166-0120,
01-166-0270,
01-166-0500,
01-166-0600,
01-166-0620,
132-4593,
2356-3,
237-12,
24-10-AD,
24-11-AD,
24-11-BD,
107 R453011 24-12-AD, Washer - Flat 3/8 SAE Y/Zinc 8
24-12-BD,
30-9310,
32-8190,
3256-24,
3256-3,
3256-36,
3256-4,
453011,
47-9950,
48-9220,
513458,
7-0052

108 R1-603496 1-603496 Bushing - Idler 1

215-51,
30-8470,
3253-21,
Jul-12

109 R3253-21 Washer - Lock 3/8 1

110 R1-603044 1-603044 Bushing 1

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




Replaces Toro Commercial Walk Behind

SR  parts
Rﬁn Walk-Behind Mower with 36in Fixed Deck - Models 30634,
30674, 30684, 30694, 30934, 30984, 39634, 39674, 39684,
~® 50504 39934 39984
36in Deck Parts

Item R&R OEM Qty Order
No Part No. Part No. Description Req Quantity

01-150-0970,
01-178-0620,
101526,
20-53-AGD,
321-11,

111 R101526 3224-8, Bolt - Hex HD 3/8-16 x 2-1/2 GR5 1
323-11,
323-12,
323-31,
323-4,
323-47

30-8980,
32128-2,
112 R445722 32128-20, Nut - Serrated Washer 2
32128-20,
445722

01-178-0508,
20-26-AD,
20-26-AGD,
30-9000,
113 R322-5 322-5, Bolt - Hex HD 5/16-18 x 1 1
513341,
519755,
908019P,
N/A

114 R1-513810 1-513810 Flanged Bushing 4

115 R110-2116 110-2116 Spacer-Bearing 2

30-8360,
302-2,
302-24,
302-31,
302-52,
471219

116 R471219 Zerk - Grease 2

117 R1-303514 1-303514 Bearing - Flanged 4

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




Replaces Toro Commercial Walk Behind

SR  parts
Rﬁn Walk-Behind Mower with 36in Fixed Deck - Models 30634,
30674, 30684, 30694, 30934, 30984, 39634, 39674, 39684,
~® 50504 39934 39984
36in Deck Parts

Item R&R OEM Qty Order
No Part No. Part No. Description Req Quantity

01-150-0180,
01-178-0610,
20-48-AD,
20-48-AGD,
32-9160,
3224-3,
323-29,
323-7,
400264,
908035P

118 R400264 Bolt - Hex HD 3/8-16 x 1-1/4 8

01-150-1250,
119 R325-20 01-178-0848, Bolt-HxHD 1/2-13x6 2
325-20

120 R1-513809 1-513809 Bearing - Roller 3/4 1D x 3 3/4 Long 1

01-166-0030,
01-166-0080,
01-166-0290,
121 R3253-7 01-166-0810, Washer - Lock 1/2 2
23-13-GD,
3253-7,
48-9380

01-188-0813,
122 R443118 22-15-AID, Nut - 1/2-13 Zinc 2
3217-9

123 R3219-6 3219-6 Nut - 5/8-18 Gr 8 Hex 2

124 R1-373034 1-373034 Washer - 7/16 HD 1

125 R1-323387-03 1-323387-03 Shift Plate 1

126 R110-4897-01 110-4897-01 Shield - Control - Hydro 2

127 R119-1823 119-1823 Control Cable - Throttle 1

128 RP544 104-9838 Grip -1 ID x 4.5 Long Black 2

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




